F50 PARTS LIST

NO. CODE Description NO. CODE Description
1 411060 EXHAUSE COVER 36 325960 TRIGGER SLEEVE
2 610120 BOLT M5X20 37 325970 TRIGGER PIN
3 110750 CYLINDER CAP 38 610020 BOLT M4X8
4 411070 HEAD VALVE SEAL 39 325980 HANDLE ARM
5 621770 ICOMPRESSION SPRING 40 630360 SPRINGWASHER4
6 512040 O-RING 14.8X2.75 41 325990 SAFETY
7 512060 0-RING 34.2X2.75 42 326000 SAFETY ARM
8 422490 HAED VALVE 43 326010 GUIDE COVER A
9 411190 HEAD VALVE O-RING 44 326020 SAFETY GUIDE COVER
10 411080 HEAD VALVE DAMPER 45 326030 GUIDE COVER B
11 520470 GASKET 46 211830 NOSE
12 422500 COLLAR 47 311310 MAGAZINE
13 510910 O-RING 30X2 48 325340 NAIL RAIL
14 311330 CYLINDER 49 326040 NAILFVEDER
15 512050 O-RING 31X2.15 50 621310 NAIL FEEDER SPRING
16 422510 CYLINDER RING 51 311970 MAGAZINE COVER
17 512000 O-RING 43X2.75 52 422520 MAGAZINE END CAP
18 512520 O-RING 23.8X3.1 53 211120 NAIL STOPPER
19 311340 PISTON 54 621320 NAIL STOPPER SPRING
20 610740 BOLT M4X10 55 325380 BUSHING
21 326060 DRIVER BLADE 56 610490 BOLT M4X12
22 411370 BUMPER 57 610470 LOCK NUT M5
23 411100 DRIVER SLEEVE 59 610070 BOLT M5X12
24 410460 HANDLE GRIP 60 510510 O-RING 37.5X3.55
25 110760 BODY 61 110310 END CAP
26 510270 O-RING 9X1.9 62 326050 TWIN NUT
27 422290 TRIGGER VALVE BUSHING 63 640120 ROLL PIN 3X18
28 510040 O-RING 2.5X1.6 64 621820 TRIGGER SPRING
29 325310 TRIGGER VALVE STEM 65 620300 (CHECK SPRING (A)
30 325320 TRIGGER VALVE CAGE 66 325280 DRIVER BLADE SEAT
31 512530 O-RING 10X2 67 325290 RIVET
32 325940 CONTACT PLATE 68 610100 BOLT M5X20
33 325950 TRIGGER
34 640100 ROLL PIN 3X14 P1 D326061 DRIVER UNIT
35 411120 PIN CAP D P2 T325321 TRIGGER VALVE







